product name

Huskee 14AI849H131 (1999) Garden Tractor

Model: 14AI849H131 (1999)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Deck Assembly H

...
...
1
Deck Stabilizer MTD-17347-0637

...
2
BRACE-DIAGONAL MTD-17264

...
6
46" Deck Ass'y. Comp. MTD-683-0052

...
7
SCREW 1/4-20 x .620 GR5 MTD-710-0751

...
8
Hinge Pin MTD-911-0792

...
9

...
10
Hairpin Clip MTD-714-0149B

...
12
SPRING WASHER BELL MTD-736-0270

...
13
Deck Connecting Rod MTD-738-0392

...
22
Spindle Assembly, 5.00 Dia. MTD-918-0240C

...
23
Double Pulley Spindle Assembly Not used on units with Electric P.T.O. MTD-918-0241B

...
29
Lock Wash. 5/16" I.D. For faster service obtain standard nuts, bolts and washer locally. If these items cannot be obtained locally, order by part number shown on parts list MTD-936-0119

...
31
Blade 14.88" Lg. (Middle) MTD-942-0645

...
32
Blade, 16.28", Star 3-in-One MTD-942-0611A

...
35
Deck Brake Brkt. Ass'y. Not used on units with Electric P.T.O. MTD-97116

...
36
Idler Bracket MTD-17213A-0637

...
37
RH Belt Cover, Deck 46" MTD-17258E

...
38
Belt Cover - L.H. MTD-783-0066A

...
39
Hex Bolt 3/8-24 x 1.0" Lg. MTD-710-1039

...
40
Hex Bolt 3/8-24 x 2" Lg. MTD-710-0151

...
41
Hex Bolt 1/4-28 x 1.75" Lg. Not used on units with Electric P.T.O. MTD-710-0559

...
42
Hex Wash. Hd. Tap-Scr. 1/4-20 x .5" Lg. Not used on units with Electric P.T.O. MTD-710-0599

...
43
Hex Bolt 5/16-24 x 1.5" Lg. (Grade 5) Not used on units with Electric P.T.O. MTD-710-0624

...
44
Hex Bolt 1/4-28 x 1.5" Lg. MTD-710-0698

...
46
Belt Guard Pin 1/4" Dia. MTD-911-0993

...
47
Hex Cent. L-Nut 1/4-28 Thd. Not used on units with Electric P.T.O. MTD-712-0117

...
48
Hex Nut 5/16-24 Thd. MTD-912-3057

...
49
Hex Nut 1/4-28 Thd. MTD-712-0138

...
50
Hex Nut 3/8-24 Thd. MTD-712-0241

...
51

...
53
Brake Cable Ass'y. Not used on units with Electric P.T.O. MTD-727-0426

...
54
Extension Spring 6.17" Lg. MTD-932-0594A

...
55
Extension Spring 3.97" Lg. Not used on units with Electric P.T.O. MTD-932-0429A

...
56
Bell-Wash. .38" I.D. x .88" O.D. MTD-736-0105

...
57
Bell-Wash. .39" I.D. x 1.13" O.D. MTD-736-0331

...
61
L-Wash. 1/4" I.D. For faster service obtain standard nuts, bolts and washer locally. If these items cannot be obtained locally, order by part number shown on parts list MTD-936-0329

...
62
Fl-Wash. 5/16" I.D. x 3" O.D. Not used on units with Electric P.T.O. MTD-736-0416

...
63
Shld. Spacer .625" I.D. MTD-938-0347

...
64
Shld. Spacer Not used on units with Electric P.T.O. MTD-748-0234

...
65
Spacer .34" I.D. MTD-750-0214

...
66
Spacer .326" I.D. Not used on units with Electric P.T.O. MTD-750-0470

...
67

...
68

...
69
Fl-Idler Pulley 3.5" O.D. MTD-756-0627D

...
70
Pulley 5.0" Dia. MTD-756-0969

...
71
Double Deck Pulley MTD-756-0603

...
72
Clevis Pin 1/4" Dia. x .53" Lg. MTD-911-0701

...
73
Hex Nut 3/8-16 Thd. MTD-712-0798

...
74
Intern. Cotter Pin 5/16" Dia. MTD-714-0104

...
75
Intern. Cotter Pin 3/8 Dia. MTD-714-0145

...
76
PLASTIC WHEEL 5X1.38 MTD-734-0973

...
77
Deck Wheel w/Insert 5" Dia. MTD-753-04856A

...
78
L-Wash. 3/8" I.D. For faster service obtain standard nuts, bolts and washer locally. If these items cannot be obtained locally, order by part number shown on parts list MTD-736-0169

...
79
Fl-Wash. .531" I.D. MTD-736-0192

...
80
SCREW:SHLDR:0.498X1.630:3/8-16 MTD-738-0533

...
81
Shoulder Bolt MTD-938-3056

...
83
Torsion Spring MTD-732-0602A

...
84
Hinge Mtg. Brkt. MTD-703-1693A

...
85
PUSH NUT MTD-726-0106

...
86
CHUTE ASSEMBLY (Incl. Ref. 8, 83, 84, 85, 86) MTD-631-05229

...
87
Spacer 5/8" I.D. x 7/8" O.D. MTD-950-0932A

...
88
Spindle Reinforcement Plate MTD-17982-0637

...
89
Hex Wash. Hd. Scr. 5/16-18 x 1" Lg. MTD-710-0650

...
90
Hex Wash. Hd. Scr. 5/16-18 x .75" MTD-710-1260A

...
91

...
92
Spacer .38" I.D. MTD-711-0242

...
93
Hex Bolt 1/4-20 x .5" Lg. MTD-710-3013

...
94
Skirt - Center MTD-783-0141

...
95
Skirt-Right Hand MTD-783-0142-0637

...
96
Hex Sems Nut 1/4-20 Thd. MTD-712-0271

...
97
CARRIAGE BOLT 1/4-20X.50" MTD-710-05177

...
?98
Retainer Hook Brkt. MTD-96606

...
?99
LOCK NUT 1/4 MTD-912-3027
...
...
...
Processing